For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

LAZER Z

ADVANTAGE SERIES MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

For Serial Nos.
600,000 & Higher

PARTS MANUAL

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/No)

Date Purchased

WWW.mymowerparts.com

Part No. 109-0150 Rev. A



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

EXMARK ans PLus®

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

-1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
D Tor= L €T (o 10 | o PP 19-20
Electrical Diagrami.........ccoouoiiiiiiiiieiiiieee e 22
Electrical Group .....coovviiiii e 21
Electrical Logic SchematiC ............ccooovvviiiiiiiiiieccie e 23
Engine Deck Group.......ccouviiieiiiiiieiiee e 14-16
Front Frame GrOUP ......oveviiiiieei et 7-8
T B ] 0] U] o PR 11
HydrauliCS GroUP ....cccuuiiiiiiieieie e 17-18
Main Frame GroUP ......ooeveeiieieiieeeeii et e e 9-10
MOtioN CONLrol GrOUP .. .ccvvviieeeeiieeeeie e 13
Park Brake GroUp ...co.ueiviieiieeee e 12
YA B = To [ €1 {0 11 ] o F 3-4
60" DECK GrOUP...ccivuiiiiiiie e 5-6
_2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/IN MK524Q.

%Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

HDex)p

-3-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3183 Asm, Deck (103-3026-01) W/Decals ...... 1 39 | 32128-37 Nut, 7/16-14 WhizlocK...........cccceeuveennne. 16
2 | 3256-24 Washer, 3/8 SAE .........ccccevviieiiiiiiee. 3 40 | 1-603805 Idler Pulley 5,06 O.DV .....cccceeevviveennnnn. 1

3+ | 103-2794 Sheave, Blade Drive ........c.cccccevvvennenne. 3 41 | 1-633366 Belt, Blade Drive 52" Deck............c........ 1
4 | 1-513208 Washer, Spring Disk .......... sl 42 | 1-633447 Chain....coooviiiiiiiicecee
5 | 1-303334 Woasher, 5/16 Spring Disk....................... 1 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp
6 | 32128-20 Nut, 5/16-18 WhizlocK...........cccccveernneen. 8 44 | 103-3505 Seal, Double Lip ....coovvieiiiiiiiiieiiiiees 1
7 | 1-602913-01 Baffle Widmt, Discharge.............cccccueeee. 1 45 | 103-9076 Cutter Housing Complete.............cceeene 3
8 | 322-2 Screw, 5/16-18 x 5/8 46+ | 103-3182 Sheave, Jackshaft ...........ccccocovrviinnnnn.

9% | 1-603299 Roller, Antiscalp.......... 47 | 103-2535 Spacer, Guard Bottom ...

10 | 3290-357 Nut, 3/8-16 Whizlock 48 | 323-6 Screw, 3/8-16 X L...cccovcvveceenieeiieneee

11 | 63-8410 WaAShET ..o 8 49 | 103-1072-01 Strut Widmt, DecK........c.ccovvrivveriennenne. 2
12 | 99-2842 SPACET ..t 6 50+| 103-9086 Kit, SPINIE ...ccovveeiiiiiiiiiceeec 3
13 | 98-5975 Woasher, 3/8 Spring DisK.............ccccevueee.. 13 51 | 1-633029 Spherical Rod End...........cccoovciieiiinienns 2

144 | 103-8280 Housing W/Bearings .........ccccceeevuviennnnne. 3 52 | 327-11 Screw, 5/8-11 X 5...ceiiiieiiiiiiiiiieiieeees 2
15 | 103-5870-01 Chute, Discharge 52”.........cccoceveiiineene 1 53 | 3253-8 Lockwasher, 5/8 Reg.Spring .................. 2
16 | 322-5 Screw, 5/16-18 X 1.....ccevviieiiiiiieiiiieens 5 54 | 302-19 Zerk, 1/4-28 Straight ..........cccccvcvieiinnenne
17 | 3296-29 Nut, 5/16-18 Nyloc ) 55 | 1-632199-01 Pin WIdmt, Deck Strut....

18 | 1-633357-01 Shield, Belt 52”........cceoveviriiiriiicieenns 2 56 | 3219-6 Nut, 5/8-18 HEX....covvvvvriveriinieeriiiesieries
19 | 1-323385 Knob, Belt Shield .............ccoociviiiieennn. 6 57@ | 3217-46 Nut, HH 3/4-16 Heavy..........cccccocvvennen. 3
20 | 1-322110 Belt Guide WIdmt............ccoocvveeiiineennnnn. 1 58 | 103-2982 Key, 1/4 X 3/16 X 3/4 ...coocviiiiiiiiiee 3
21 | 3213-5 Screw, 1/2-20 X 2..ceeeeeeiieeieeecee e 3 594 | 1-643393 Jackshaft .......c.cooooveiiiiiicieee
22 | 323-12 Screw, 3/8-16 x 2 1/2... 2 60 | 103-1081 Asm, Strut Long..........
23 | 1-303537 Stud, Belt Shield ..........ccccceevviiiiiiiieens 2 614 | 103-1330 Guard, Bearing Top
24 | 3256-3 Washer 5/16 Std Flat ............cccoceeeennen. 4 62 | 323-7 Screw, Hex Cap 3/8 x 1 1/4 .........cc.cc.... 18
25 | 1-323417 Washer, Rubber...........cccccoieiiiiennn. 2 634+ | 103-9746 Asm, Jackshaft Housing W/Brgs............ 1
26 | 103-3330 Spring, EXteNsion.........ccccccevvieeiiiieene 1 64 | 103-2802 Washer, Spring Disk 3/4 ..........cccccocuee. 3
27 | 1-513435 Washer, Spring Disk 1/2............ccccceueeee. 3 65 | 103-6402 Blade, Notched. ........ccocceeeviiiiiniiien, 3
28 | 103-5677 SPACET ...ttt 1 103-6387 Blade, LOwW Lift ....ccocouveeiiiieiiiiieiiecee, 3
20% | 103-5693 Kit, Idler Arm (103-6528-01) ¢ | 103-6392 Blade, Mulching .........ccoccviiiiiiiiieee. 3
WIBEANNGS .....ovviiiics 1 103-6382 Blade, SOld ... 3
30 | 106-7159 OTNG. it 2 103-6397 Blade, EXtreme .........ccooeveeiiieeeiiiienee, 3
31 | 302-40 Zerk, 1/4-20 90° .....cccvveieiirieieeee e 1 66 | 103-3248 Asm, Jackshaft 52 ..........ccccevevriiennennnn. 1
32 | 3256-4 Washer, 3/8 Std Flat .............cccocvveeennen. 2 67A | 103-3257 Asm, Deck Complete...........cccocvverinnenne 1
33 | 3296-39 Nut, 3/8-16 NYIOC ......ccovuvveeiiiieiiiieiiee. 19 68 | 103-2916 GUArd, TOP «eveeeiieieeiieeeee e
34 | 103-3504 Bearing, Spherical.............. 2 69 | 98-5961 Screw, 3/8-16 x 4 Gr 8...
35 | 1-633109 Idler Pulley 6.00 Dia Flat............cc..cc...... 2 70 | 103-3506 Seal, Single Lip.....ccooooeeiiiiiiiiieiieies
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock............ccccceneee. 1 71 | 32120-10 Ring, Retaining .........cccooveeiiieeeiieiene, 2
37 | 1-633456 Bushing, Idler..........ccccooieiiiiiiiiiee, 2 72 | 103-3037 Bushing, Splined..........cccccoviieiiniiennnnn. 3
38 | 3217-11 Nut, 5/8-11 HEX...oovvvveiiiiieeiiiee e 2

Complete deck assembly excludes items #39, #42, #43, and #60 and includes mule drive belt from page 14.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #57.
Kit includes items #21, #27, #57, #58, #64 & #72.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

19
B g

4
o _Y__ 46 Small sheave mustbe
(" )) Positioned above large
_ NS sheave as shown.
S

Torque to
75-80 ftdbs

Install open end —_|
of seal outward

67

39 ©——57 Torque to
® -
43 ?\ o4 140145 ftdbs

Torque to
55-60 ftdbs

-4-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

60" DECK GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.

1 | 103-3184 Asm, Deck (103-3029-01) W/Decals...... 1 39 | 32128-37 Nut, 7/16-14 WhizlocK...........cccovevvrnnnen. 16
2@ | 3217-46 Nut, Hex 3/4-16 Heavy...........cccccveennee. 3 40 | 1-603805 Idler Pulley 5.06 O.D. V ....ccooevvviiieniene 1

3 | 3256-24 Washer, 3/8 SAE ........ccccoeriiiniiiieeninn 41 | 1-633127 Belt, Blade Drive 60" Deck..................... 1

4 | 1-513208 Washer, Spring Disk .......... 42 | 1-633447 Chain.....ccccoociviiiiiciieee

5 | 1-303334 Washer, 5/16 Spring Disk 43 | 103-1898 Screw, 7/16-14 x 1 5/8 Sp

6 | 32128-20 Nut, 5/16-18 WhizlocK............ccccuveevnnnen. 8 44M | 103-3505 Seal, Double Lip

7 1-602913-01 Baffle Widmt, Discharge.. L1 45 | 3217-11 Nut, 5/8-11 Hex..........

8 | 322-2 Screw, 5/16-18 X 5/8 .......coevvviiiiiiiieens 5 46 | 103-2802 Washer, Spring Disk

9% | 1-603299 Roller, Antiscalp.........ccccveeriveeinciiiennne. 6 47 | 103-9076 Cutter Housing Complete.............cccocouee 3
10 | 3290-357 Nut, 3/8-16 Whizlock..... ... 14 48 | 323-6 Screw. 3/8-16 x 1.......

11 | 63-8410 WaAShET ... 8 49 | 103-1072-01 Strut Widmt, Deck

12 | 99-2842 SPACEN ..t 6 50+ | 103-2794 Sheave, Blade Drive..................cceeee. 3
13 | 98-5975 Washer, 3/8 Spring Disk .13 51 | 1-633029 Spherical Rod End 2
144 | 103-9746 Asm, Jackshaft Housing W/Brgs ............ 1 52 | 327-11 Screw, 5/8-11 X 5...uevveiiiiiiiiiieeeeiieenn 2
15 | 103-5830-01 Chute, Discharge 60" 53 | 3253-8 Lockwasher,5/8 Reg.Spring................... 2
16 | 322-5 Screw, 5/16-18 x 1.... . 54 | 302-19 Zerk, 1/4-28 Straight.....

17 | 3296-29 Nut, 5/16-18 NYIOC ....c..eevveeririiiieiieeienn 55 | 1-632199-01 Pin Wldmt, Deck Strut

18 | 1-633084-01 Shield, Belt 60"...........ccccveerriiriiiiieenn, 56 | 3219-6 Nut, 5/8-18 Hex

19 | 1-323385 Knob, Belt Shield 574+3| 103-9086 Kit, Spindle ........cccccoeveneene

20 | 1-322110 Belt Guide Widmt 584 | 103-3046 Sheave, Jackshaft Double

21 | 3213-5 Screw, 1/2-20 X 2..ceveeeeiieeieeeieee 59 | 103-2982 Key, 1/4 X 3/16 X 3/4 ....ooovveiiiiiiee 3
22 | 323-12 Screw, 3/8-16 x 2 1/2 .. . 60+ | 1-643393 Jackshaft ...................

23 | 1-303537 Stud, Belt Shield ..., 614 | 103-1330 Guard, Bearing Top

24 | 3256-3 Washer 5/16 Std Flat ..............cocoeveeenen. 6 62+ | 103-8280 Housing W/Bearings ............coceevcvvvennne. 3
25 | 1-323417 Washer, Rubber.... 63 | 1-513435 Washer, Spring Disk 1/2 .. .3
26 | 103-3330 Spring, EXteNSioNn..........ccccveeeeeeiiiiiieen. 64 | 103-2535 Spacer, Guard Bottom ..............ccccuveeeenn. 4
27 | 322-6 Screw, 5/16-18 X 1 1/4 ......ooovviiveiiiics 1 65 | 103-6403 Blade, Notched

28 | 103-5677 Spacer 103-6388 Blade, Low Lift.....
29% | 103-5693 Kit, Idler Arm (103-6528-01) + | 103-6398 Blade, Mulching

W/Bearings 103-6383 Blade, Solid ..o 3

30 | 106-7159 103-6398 Blade, Extreme..... .3
31 | 302-40 Zerk, 1/4-20 90°. ..oovvveriiiiieniieeee e 66 | 103-1081 Asm, Srut LONG ..c.veevvveeiierieiieeniieeiee 2
32 | 3256-4 Washer, 3/8 Std Flat 67 | 103-3249 Jackshaft ASSY......cccceveviiiiiiiiiiiiciie 1
33 | 3296-39 Nut, 3/8-16 Nyloc ..... 68A | 103-3258 Complete Deck Assy .1
34 | 103-3504 Bearing, Spherical 69 | 103-2916 Guard, TOP .eeeeeeieiieiiee e 1
35 | 1-633109 Idler Pulley 6.00 Dia Flat ..............c........ 70 | 98-5961 Screw, 3/8-16 X4 Gr8.....cccveeeeeeeiiiiennnn. 1
36 | 3234-11 Bolt, 3/8-16 x 1 Whizlock.... 71 | 103-3506 Seal, Single Lip.... .1
37 | 1-633456 Bushing, ldler.........cccccooviiiiiiiiiiiiee, 72 | 32120-10 Ring, Retaining ..........ccocoveivviviiciienee. 2
38 | 323-8 Screw, 3/8-16 X 1 1/2 ...coccvviiiiiiiiiiiices 73 | 103-3037 Bushing, Splined..........cccccoeviinniiennnnn. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604Q.

* Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

HDex)

-5-

WWW.mymowerparts.com

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 14.
Kit also includes items #13 & #33.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut, Item #2.
Kit includes items #2, #21, #46, #59, #63 & #73.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

68

60" DECK GROUP

58 Small sheave mustbe
positioned above large
sheave as shown.

Install open end
of seal outward

e
1 Torque to
75-80 ft-Ibs

/// @—2 Torqueto
43}\@7&41 5 140145 s

Torque to
55-60 ftbs

-6-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Iltem | Part No. Description Item | Part No. Description
1A | 103-5473 Asm, Front Frame, 52" 31 | 3218-6 Jam Nut, 5/8-11
A | 103-5474 Asm, Front Frame, 60" 32 | 103-4882 Cap, Grease ........cccoccveeeiiiiiiiiincsiiees
2 | 302-19 Zerk, 1/4-28 Straight .........cccccvvveeenineenne 5 33 | 109-1902 Asm, Liftout Floorpan W/Decals............. 1
3 | 109-1903 Asm, Front Floorpan W/Decals .............. 1 34 | 1-543511 Seal, Grease........cccocveevvviievenieenens
4 | 1-543509 Cone, Bearing Tapered Roller................ 4 35 | 1-632511-01 Caster Widmt
5 | 103-2084 Asm, Lever(103-2083-03)W/Grip ........... 1 36 | 3296-51 Nut, 3/4-10 NYIOC ......ccvriiiiiciricieeee
6 | 1-633295 Grip, Lift LeVer ......coccvvvieiieieeceee 1 37 | 1-633508 Washer, Spring Disk.....
7 | 103-2064-03  Arm Widmt, Deck Lift ..........ccccocvvevnrnnne. 1 38 | 325-36 Screw, 1/2-13 x 7 1/2
8 | 1-633325 Spring, Compression...........ccceveveeneeeene. 1 39 | 1-811010
9 | 3256-24 Washer, 3/8 SAE Flat..........cccccoevcneenennn. 1 40 | 103-2768 Guard, Seal ...
10 | 3296-39 Nut, Nyloc 3/8-16 .....ccceevverrieeeiieeenn 4 41 | 3296-23 Nut, 1/2-13 Nyloc
11 | 32151-103 E-RiNG..oiiiiiiiieieieeeeee e 5 42 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 4
12 | 1-633068 Arm, Deck Lift .......ccovviiiiiiiiicieen 2 43 | 103-0063 Seal, Bearing
13 | 1-633889-01 Plate, Deck Lift.........ccccoevviiiiiiiiiiininens 1 44 | 1-633585 Bearing Cone
14 | 103-5350-01 Plate Widmt, Deck Lift.............ccceecvrennnene 1 45 | 32128-20 Nut, Whizlock 5/16-18............ccccoevvennnene 4
15 | 1-633082 Bushing, Lift Lever .........cccocvveveiceennnn. 1 46 | 103-3155 Axle, Caster e 2
16 | 1-633080 Bushing, Lift Lever .........cccocvveveiceennnn. 1 47 | 103-1918 BUShING ..o 2
17 | 323-13 Screw, 3/8-16 X2 3/4 .....cccvvvveriirn 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.....cccovvvieerieinene.
18 | 1-633097 Hitch Pin W/Lanyard ...........cccocoveiveennnnn. 1 49 | 32151-29 Ring, Retaining
19 | 1-806005 Hairpin Cotter.........cccoovvviiniienieieenenn 1 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4
20 | 323-9 Screw, 3/8-16 X1 3/4 .....ccovvvvveriiren. 1 51 | 1-543508 Bearing Cup, Tapered Roller
21 | 98-5975 Washer, 3/8 DisC Spring...........cccccveveeen. 12 524 | 103-3051 Spacer, NUut.........ccoceeveeeninnen.
22 | 3290-357 Nut, Whizlock 3/8-16............cccccvvevvrennnnn. 15 53 | 103-5189 Asm, Caster Wheel (Pneumatic)
23 | 323-6 Screw, 3/8-16 X L...ccevcvveieeeieeneereeee 1 1-633002 Tire, 13 x 5.0-6 4 Ply (Pneumatic).......... 2
24 | 323-7 Screw, 3/8-16X1 1/4 ......cccovvvvieriinee. 12 103-3785 Asm, Caster Wheel (Semi-Pneumatic)... 2
25 | 3256-29 Washer, 7/8 SAE Flat..........cccccoevcvennnn. 4 54 | 3218-2 Jam Nut, 5/16-18 ......ccccooverreiieeiiiineenne 2
26 | 1-633096 Rod, Deck Lift .......cooevvvriiieiieieeciecen 2 55 | 103-1955-01 Weldmt, Front Lift Shaft (LH)
27 | 3217-11 Nut, 5/8-11 Regular.........cccoccvevvvicveennnnn. 8 56 | 103-5340-01 Weldmt, Front Lift Shaft (RH)
28 | 1-633441 Swivel, Deck Mount............ccceveviiineennn. 4 57 | 1-523157 Washer, Spacer........ccccceevveviniieeeniineens
29 | 3256-7 Washer, 5/8 Std Flat ...........cccooovevcveennnnn. 4 58 | 1-634439 Asm, Deck Lift Spring .........ccccoeveerineenne 2
30 | 1-633064 Spring, Deck SUppOrt........cccocveeiiieeenis 2

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.
A Includes frame weldment plus items #32, #34, #39, #49, #51, #55, #56, and #57.

-7-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-643255 Track, Seat (4” Adjustable)..................... 1 28 | 3224 Screw, 5/16-18 X 7/8.....ccccvvvvvieieiinienis 2
103-8386 Spring, Seat Rail ..........cccoveviiiiiiiiiies 1 29 | 1-513658 BUMPET ..ot 2
2@ | 103-3524 SEAL ettt 1 30 | 3256-23 Washer, 5/16 SAE Flat ..........ccccocvvnnnene 6
3 | 1-543401 Spacer, Seat Track .........ccccveveeiviineennne 2 31 | 103-4434 GIP et 1
4 | 322-3 Screw, 5/16-18 X 3/4 ......cccvvvvveriieieee 6 32 | 323-6 Screw, 3/8-16 X L...cccevcvveceeniieiieneeee 2
5 | 103-3521 Cushion, Seat .........cceeevviieiiiiicenieee 1 33 | 1-633964-03 Stop, Park Brake..........ccccovvvereiiieieniinnenne 1
6 | 103-3520 Cushion, Backrest...........ccocevvieiiieninnens 1 34 | 1-633696 Cable, throttle ..o, 1
7 | 103-0292 Cushion, Armrest (RH).........ococeiviiienns 1 35 | 103-8383 Bolt, Seat Cushion...........ccccceevveeennnnn. 5
8% | 103-0291 Cushion Armrest (LH) ....c.oooviiieiiiiienns 1 36 | 1-513762 Clip, LOOM .o 1
9 | 1-633859 Seat Frame ........cccoovvvviieiiciee e 1 37 | 32128-33 Nut, Whizlock 1/4-20...........ccccoovvieennnne 1
10 | 3256-3 Washer, 5/16 Std Flat ............cccccoeveennnnn. 2 38 | 32124 Screw, 7/16-20 X 1.00.......cccccvvrvennenne. 2
11 | 109-1906 Asm, Frame (103-9040-03) W/Decals.....1 39 | 3296-38 Nut, Nyloc 7/16-20........ccoeevvveeeiieienen. 2
12 | 1-633007 Wheel/Tire ASSY....ccceeeiiveeiiiieeiiieeeaie 2 40 | 1-513592 Ball, Red (Throttle)...........cccocevevniennnnn. 1
1-633008 Tire, 23x10.5-12 4 Ply ..coovvieiiiiieciienn 2 41 | 107-0075 BUSKING .ocveeeiiiieecce e 1
1-633009 WhEEl ..o 2 42 | 107-0076 SPING et 1
13 | 109-1907 Asm, Console (109-0647-03) W/Decals .1 43 | 107-3058 Catch, Seat LatCh .........cccoevvveveiiiennnn. 1
14 | 103-4423 Asm, Seat Frame.........ccccevvvvevieiineennnn. 1 44 | 1-603336 Cable, Choke.........ccceviiiiiiiiice 1
15 | 242-50 Nut, Wheel 1/2-20 ........cccceevvieiiiiniennne. 8 45 | 107-3155 Cotter, Hair Pin Double Loop ................ 2
16 | 1-633293 Rod, Seat HOld-Up.......cccevviieeiiiiiennne. 1 46 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
17 | 322-5 Screw, 5/16-18 X 1....cccovevvieiieiieneee 1 47 | 106-0887 KNOD . 2
18 | 323-39 Screw, 3/8-16 X 5.cueevvieieiieiieceeieeen 2 48 | 107-3124 ClIP e 2
19 | 3296-2 Nut, Nyloc #10-24 ......ccccvveviiieeiieieee. 2 49H | 103-4553 Asm, ROPS Fold Pin .........ccccoviiieninnenne 2
20 | 3296-29 Nut, Nyloc 5/16-18 ..........ceeviuieeiiiiieninne. 3 50 | 323-6 Screw, Hex Cap 3/8 X 1 ......ccvcvvvevineennnns 8
21 | 3296-39 Nut, Nyloc 3/8-16 ......ccccuvveeriieeiiiiecee. 3 51 | 107-3154 Nut, Push 3/8-16........ccccceeviiieiiniiiennn. 2
22 | 3290-357 Nut, Whizlock 3/8-16...........ccceeevuveennnnn. 10 52 | 98-5975 Washer, Spring Disk 3/8 ...........ccccoeueen. 8
23 | 32128-20 Nut, Whizlock 5/16-18...........cccccevvrennnene 8 53 | 321-6 Screw, 1/4-20 X L...ooovevcieieeieeeceeee 1
24 | 323-20 Screw, 3/8-16 X 3-1/4 ...cccuevvvieieiiiieens 1 54 | 1-303335 Plastic Tie (Large)......cccccveerveeeiiveennnnn. 1
25 | 3256-24 Washer, 3/8 SAE Flat..........cccccoevcreennnnn. 1 55 | 325-13 Screw, 1/2-13 X3 L4 ....ccccvvvvcieieene 2
26 | 109-0665 Kit, Seat Belt.........coevvvviiinieiceen 1 56 | 1-807513 Screw, #10-24 X 1/2.....ccccvvviiiiienee. 2
27 | 107-3083 LatCh, Seat......ccvvvverieiieriinieiesieseniens 1 574 | 103-8436 Kit, ROPS LZ.....ccoooviiiiiiiiiienieeeieee 1

Exmark black touch up spray paint - gloss black.

' BN

Includes armrests and seat back decal. Does not include seat belt or tracks.

Not illustrated.

Includes ROPS fold pin plus hairpin, item #45.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, catch item #43, and seat belt assembly

item #26.

-9-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

-10-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER FUEL GROUP

17
Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line......c.cccocoviiiniiiiiiiicens 12 11% | 103-2133 Asm,Tank Fuel (RH) .........ccocoevciiininnenne 1
2+ | Kohler Part No. 2405010 Fuel Filter .................. 1 12 | 1-603770 Valve, FUl........cooovvviiiiiiiiiiiiiiiiiii 1
3 | 103-0304 Hose, Fuel Line 2 1/2".........cccocovvvvennnne. 2 13 | 109-0660 Hose, Fuel Line 3 1/2".......cccooiiiiieeenne 1
4 | 1-303335 Plastic Tie (Large)......cccoceeeeeeiiiivreeeaeennns 5 14 | 1-633349 Spring, Fuel Tank ........ccooccveeeeiniiiiinenn. 6
5 109-0346 Cap, Fuel Tank ........ccoooeuiiieeeiiiiiiiieen. 2 15 | 109-0281 Hose, Fuel Line 26" .........cccccoeiiivieeeenne 1
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen.................. 2 16 | 322-3 Screw, 5/16-18 X 3/4...ccoovveeeiieeeiiiieenn. 4
103-2784 O-RING . 2 17 | 3296-47 Nut, Thin Nyloc 5/16-18 ...........ccccceeeennn. 6
7 3256-23 Washer, 5/16 SAE.........ccccccconiiiiinieennnnn. 10 18 | 1-805005 Washer, LoCK 5/16........c.ccooiviieieeenininns 4
8 | 108-4582 Hose, Fuel Line 21"..........c.ccoveviiveennnen. 2 19 | 99-5000 Valve, Fuel Check.........c.ccoooiiiiiiininiinns 2
9¢ | 1-633023 Stud, Fuel Tank........ccccoooiiiniiiciniiiens 6 20 | 99-5005 Fitting, Barbed Tee ..........coocveveviiiennnn. 1
100%| 103-2132 Asm, Tank Fuel (LH) ...........cocoeviiieennnnn. 1
+ Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).
@® Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting threads.
& Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
* Includes tank, cap, fitting & studs.
U Not illustrated.

-11-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK B)RAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513140 BUShING......ooiiiiiiiiiiieeee e 2 16 | 3257-42 Key, Woodruff 5/16 X 1 .......ccocevvvviennnn. 2
2 | 1-633454 Spring, Brake Rod...........cccovviiiiiinicens 2 17 | 1-633268 Grip, Brake Lever.........ccocceeviieiiiceins 1
3 | 1-633477 ROd, Brake........cccoovevveeneeniicneceeeene 3 18 | 3234 Screw, 3/8-16 X 3/4....cccvecveiieiieiee 4
4 | 1-634500 Lever (1-632489-03)W/Grip .. el 19 | 103-2399 Pin, Clevis Spring 3/8.........cccocveviviennnen. 3
5 | 1-632217-03 Shaft, Brake .........ccccoveuvviiniiiiiiiieeiiienne 1 20 | 325-17 Screw, 1/2-13 X 4 (52") .ccccvveeiiiieiiiieeis 8
6 | 103-0352-03 Bracket, Brake (52")......cccccveeviveeeiiineenn. 2 * | 325-20 Screw, 1/2-13 X 6 (60”) ....vvevvveieiiiieanis 8
* | 103-0354-03 Bracket, Brake (60”)........cccocuveeriveeennnnn. 2 21 | 1-603991 Zerk, 1/4-28 Straight (527)......ccccceevineenne 2
7 | 1-523157 Washer, Spacer .........cccccevviieeiiieeenien. 2 * | 302-19 Zerk, 1/4-28 90° (60").....ccevvererieeeiinnenns
8 | 1-809036 Nut, Slotted 1.00-20.... 2 22 | 32128-49 Nut, Whizlock 1/2-13 UNC-2B
9 | 103-9761 Band, Brake ..........ccccoevveiieinieneieenn 2 23 | 3219-3 NUt, 3/8-24......ooiiiiriiieiieeeee e
10 | 1-633380 Spacer (Short)(52") ....eeevvveeeiiieeeiieiees 4 24 | 3290-357 Nut, Whizlock 3/8-16............ccceevuviennnn. 4
* | 1-633060 Spacer (Short) (60”) .....coovveeriiieeiniieenns 4 25 | 1-808285 Pin, Clevis 3/8 X 1 L/4 ......ocovviieiiiieee. 1
11 | 1-633382 Spacer (Long)(527).....cceuiveeeniieeiiiieenins 4 26 | 3256-4 Washer, 3/8 Std..........ccceevviiiiiiiieiee 4
* | 1-633062 Spacer (Long)(607)......cccoveeeriiveeiiiieennns 4 27 | 3272-10 Pin, Cotter 1/8 X 3/4 ...ccccvvviiiieiiiiee. 2
12 | 1-633102 Bearing, Flange..........ccccccevvieiiiincennen. 2 28 | 1-806800 Pin, Cotter 9/64 x L 1/2 ......coccvvvvivrenen. 2
13 | 1-633131 YOKE e 4 29 | 322-9 Screw, 5/16-18 x 1 3/4
14 | 1-633144 Pin, Trunion ... 2 30 | 103-0384 SPAaCEr......cuvveiiiiieaiiennn
15 | 103-0590 Hub & Drum W/Studs, Wheel................. 2 31 | 103-0374 Retainer, Brake Band...............ccccceeenneen.
* | 1-633926 Studs, Wheel ........cccooiiiiiiiiiii 8

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
-12-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 1-303105 YOKE oo 2 20 | 322-6 Screw, 5/16-18 X L 1/4......ovvvveeeeiiiieen. 4
2 98-5975 Washer, Disc Spring 3/8.........ccccccveeene 4 21 | 3234 Screw, 3/8-16 X 3/4 ..o 8
3 103-4079 DamMPer....coviiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeee 2 22 | 323-7 Screw, 3/8-16 x 1 1/4 ..., 4
4 | 1-543017 Ball Joint (RH)......coooiiiiiiiiieiiiiiieeeeee 2 23 | 3239 Screw, 3/8-16 X 1 3/4 ... 6
5 | 1-603735 Bushing, Nylon (Reverse Ind)................. 2 244 | 1-803022 Set Screw, 5/16 X 5/8.......ccevveieiiiiiiennn. 2
6 | 1-603737 Bolt, (Neutral Return) ............... 25 | 3296-39 Nut, Nyloc 3/8-16
7 | 1-603807 Spring, (Neutral Return) 26 | 3219-2 NuUt, 5/16-24.......oooiiiiiiiiiiiieiec
8 | 1-403180 Screw, 5/16-18x1 3/8 SP.....cccvveevirienis 4 27 | 1-804524 Nut, 5/16-24 (LH) ..ccooviiiiiieeeiieeeeee 3
9 | 32128-20 Nut, Whizlock 5/16-18.............ccoccuveennnn. 12 28 | 3220-2 Nut, Jam 5/16-24 .......cccovvveeeiiiiiiiieeeene 2

10% | 103-3457 Handle (103-3326-03) W/Grip (LH) ........ 1 29 | 3256-2 Washer, /4 ... 2
11 | 103-3458 Handle (103-3327-03) W/Grip (RH)........ 1 30 | 3256-3 Washer, 5/16 Std...........ccocvvvevciiieniinnenne 4
12 | 1-632208 Arm, Pump Control.........cccccoovviiiiiennnnnn. 2 31 | 3290-357 Nut, Whizlock 3/8-16.............ccceevvvvvvnnnns 8
13 | 103-4781 Bracket, Motion Control (LH).................. 1 32 | 3272-5 Pin, Cotter 3/32 X 1/2 ......uvvvvvnvniiriininnnns 2
14 | 103-4782 Bracket, Motion Control (RH) ................. 1 33 | 1-808280 Pin, Clevis 5/16 X 1.......ccccovvvevvvnvnrnnnnnnns 2
15 | 103-3064 Link, Tracking ROd ............cocoeeiiiieennnne. 2 34 | 3296-29 Nut, Nyloc 5/16-18........ccevvveeeiiiiiiieeene 4
16 | 1-633102 Bearing, Flanged...........c.cccocvieiiiniennn. 4 35 | 1-323245 Spring, Compression ............ocovevceveeens 2
17 | 1-633152 Ball Joint (LH) ...coooeiiiiiiiiiieeeiiieeeeee 2 36 | 103-3060 Knob, Tracking.........ccoccuveeeiiiiiiiiiieennne 1
18 | 103-0407 Arm, Control Shaft..............c.cccccel 2 37 | 103-4330 Asm, Tracking ROd ...........coccvveieiinnninnns 1
19 | 103-3456 Grip, Motion Control Handle................... 2 38 | 103-4331 Asm, Tracking Rod ...........ccooevviieninnnne 1

Exmark black touch up spray paint - gloss black.
*  Not lllustrated.
+ Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on setscrews.

-13-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

Install open end
of seal outward

ENGINE DECK GROUP

Exmark black touch up spray paint - gloss black.
%Kit also includes item #19
B Kitincludes items #4, #5, #11 (2), #15 (1), #25, #26 & #27.

-14-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 98-5975 Washer, Spring Disc 3/8...........ccceevnnee. 1 15 | 323-11 Screw, 3/8-16 X 2 L/4.....ccoovveeiiiiieninen, 1
2 | 302-40 Zerk, 1/4-20 (90°) .....oorerreiriieiieeireneen 1 16 | 323-9 Screw, 3/8-16 X 1 3/4.....ccceevviiieiiieenns 1
3 | 103-5677 SPACET ..o 1 17 | 323-13 Screw, 3/8-16 X 2 3/4 ...ocoviviiiiiieiie, 1
4 | 103-8599 SPIING ceveeeiiiie et 1 18 | 1-800805 Screw, 3/8-16 x 3 1/2 Gr8.........ccceevueee. 1
5 | 3256-4 Washer, 3/8 Std .........cccceeviiiieiiiiiieie, 3 19 | 3296-39 Nut, NYloC 3/8.......eeeiiiiiiiiiiiieceiece e 1
6 | 103-2627 Bushing, Idler.........ccccooiiiiniieiiiiiiee. 1 20 | 3256-24 Washer, 3/8 SAE .......ccccovieiiiiiiiece 3
7 | 106-7159 21 | 103-2916 Guard, Top...........

8l | 103-9019 22 | 103-3506 Seal, Single Lip
9 | 1-603496 Bushing, Idler.........ccccoooiiiiiiiiiiiceen. 1 23 | 32120-10 Ring, Retaining.........ccccoovvviiinieeenneene 2
10 | 1-603805 Pulley, IdIer........cooiiiiiiiiiiiiccee 1 24 | 103-3504 Bearing, Spherical ...........ccccooviiiiiienn. 2
11 | 3290-357 Nut, Whizlock 3/8-16...........ccceevvvveennnen. 4 25 | 1-633082 BUShING ....eeeiiiiiiiee 1
12 | 1-633166 Pulley, IdIer........cooiiiiiiiiiiiiccee 1 26 | 1-653366 Bushing, Shouldered ..............ccccvieennne 1
13 | 103-4014 Belt, Mule Drive.........ccccccvvvvvevvieiiiiieienen, 1 27 | 323-12 Screw, 3/8-16 X2 1/2.....cccceeveeeeeeeeee. 1

14% | 103-5695 Kit, Idler Arm (103-4593-03) W/Brgs ...... 1




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

Iltem | Part No. Description Iltem | Part No. Description
1 | 1-643315 Baffle, Engine Cooler (25HP) ... 214 | 92-6877 Valve, Oil Drain.................
2 | 52-4780 ROd, Belt....coveeiiiiiieiiicicc e 22 | 3214 Screw, HH 1/4-20 x 3/4
3 1-523420 Bumper, Rubber...........ccccccooiiiinn. 2 23 | 1-653291 Gasket ... 2
4 | 3256-4 Washer, 3/8 Std ..........cccceeeviiiiiiiiie, 1 24 | 323-6 Screw, HH 3/8-16 X L......ccevvvviveiiiienns 6
5 | 323-6 Screw, HH 3/8-16 X 1.....cccevvvvniieienne 1 25A | 3212-10 Screw, HH 7/16-20 X 2 1/2.......cccocvuunee. 1
6 | 1-603610 Washer, Spring DiSC ...........cccevviieennnnn. 2 26 | 1-803035 Rivet, 3/16 X 1/4.....ccoovevviiiiiiiiiiiicee 11
7 | 1-633615-03 Guard, Rear Engine..........cccccoevveevinnnne 1 27 | 3296-42 Nut, Nyloc 1/4-20.......cccoovveviiiiiniiienne. 4
8 | 106-7022 Hose, Oil Drain..........cccccveeviieeenineennee. 1 28 | 103-7454-03 Bracket, Guard TOP .....coccvvvevriienciinennns 2
9 | 103-3245 Clutch Kit (23HP) ..c..oeviieiieeieeceee 1 29 | 3256-2 Washer, 1/4 Std........cccoooverieiiieiiiicene 4
103-3246 Clutch Kit (25HP) .....oovviiiiiiiiciceee 1 30 | 98-5975 Washer, Spring Disc 3/8 ...........ccccocveee. 5
103-3012 Kit, Brake Pole Module...............cc.ccoue... 1 31 | 33014-00 Nut, Hex M8 1.25........ccciiiiiiiiiiie 4
10 | 1-633453 Spacer (23HP) ....oooiiiiieeee 1 32 | 3290-357 Nut, Whizlock 3/8-16.........cccccevvvieneennnen. 14
1-633179 Spacer (25HP) .....oooiiiiiiiiiee e 1 33 | 32128-33 Nut, Whizlock 1/4-20.........ccccccvvveiieennnne 9
11 | 103-3340 Asm, Shield W/Decals L1 34 | 1-633396 Clip, LOOM .56 .....oveiiiieiiiiiieieeeeeiieeee, 1
12 | 103-1308 Shield, Engine........cccceviiiiiiniiiiiniiiens 1 35 | 1-809108 Screw, Self Tapping 5/16-18x1.75 ......... 2
13 | 323-9 Screw, HH 3/8-16 X 1 3/4.......coeveviviennn 4 36 | 1-805005 Washer, Lock 5/16 HVY ..........ccccocevvnieenne 4
14 | 1-634796 Shield (LH) — Subassy ...........cccccvevieene 1 37 | 1-323236 SPACET ...eiiiiiiiiiiieii e 2
15 | 1-633301 Shield, Heat ...........cccoeeeviiiiiiiiiciicce 2 38 | 3253-6 Washer, Lock 7/16.........cccoceiieenieennieenne 2
16 | 321-4 Screw, HH 1/4-20X 3/4 .......ccocovvevcnienns 1 39 | 324-2 Screw, HH 7/16-14X.75 G5 ......ccoevuvenee. 2
17 | 1-643313-03 Shield, Muffler...........ccccceiniiiiiicnnnnn. 1 40 | 9266934 Screw, HH 5/16-18X.5........cccvcvveiiinienns 2
18 | 1-644316 Shield (RH) — Subassy..........cccccovcuveennae 1 41 | 3256-63 Washer, 3/16 Std........cccccovvvvivciiieninnnne 6
19 | 1-523285 Clip, Shield.........ccccoovriiiiiiiie 2 42% | 103-7480 Kit, Muffler Kohler ...........ccccoovevviiiennnn. 1
20 | 103-3535 Kit, Cable Heat Shield..............cccceeeee. 1

Exmark black touch up spray paint - gloss black.

+ Use a Teflon Pipe Sealant or equivalent on threads.

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
% Includes items #20, & #23.

Kohler Replacement Parts List
(Refer to Engine Owner’s Manual)

Description Kohler Part
Engine Oil Filter...........c...ccoeu. 5205002-S
Engine Air Cleaner Element ...... 2408303-S
Engine Air Precleaner................ 2508305-S

-15-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

18

IR A B LT
:‘ L \j\\l/:'m i e | i
- gf ‘ Torque to !

13 L 115135 indbs

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Iltem | Part No. Description Qty. Iltem | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/Decal ............ccccccu.... 1 24 | 103-3736 Hose, Upper RH (52) ......covvviviiiiienen. 1
2 | 103-1948 Cap, Hydraulic Reservoir .............cc........ 1 25 | 103-3735 Hose, Lower LH (52).......cccooveveiiiiennnen. 1
3 | 103-1949 Gasket, Reservoir Cap..........ccceeevvveenne 1 103-1863 Hose, Lower (60) .......cccocvverrieeeiieiennnen. 2
4 | 104-7836 Head, Filter ... 1 26 | 103-3737 Hose, Lower RH (52) .......coovveieiiieiennnen. 1
5 | 1-513211 Element, Hydraulic Oil Filter................... 1 27 | 103-6907 Sheave, PUMp ......ccooiiiiice 2
A | 1-523541 Element, Hydraulic Filter (Winter)........... 1 28+ | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8............... 2
6 | 103-1988 Clamp, Hose (11/16)....cccceeevruveeininaennnns 4 29+ | 30-1710 Setscrew, Sq Hd Cup 5/16-18 x 1........... 2
7 | 103-1716 Clamp, Hose (17/32) ...ccccuveiiiiiiiiiiiiens 3 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x 3/4........ 2
8 | 103-1826 Asm, Hose Hydraulic..............ccoccuveennee. 1 31 | 5-1077 Key, Machine 3/16 SQ X 1 .........cceeeneee. 2
9 | 103-1827 Asm, Hose Hydraulic..............ccoccuveennee. 1 32 | 1-603991 Adapter, Straight (52).........ccccevivveiinnenne 4
10 | 103-1808 Hose, Hydraulic..........c.ccceeviieeiiniennn. 1 1-603919 B0SS O-RiNG ....evveeiiiiieiiie e 1
11 | 103-1806 Asm, Case Drain HoSe...........ccoccuveennnnen. 1 1-603992 Flare O-RiNG ......coooviieiiiiiiiiiieeiece e 1
12 | 103-1807 EIDOW,45° ... 1 1-633786 Elbow,90° Long (60) ........oevvuveeeiiiiennnen. 4

1-603921 B0SS O-RiNG ....ovveiiiiieiiiieeiiee e 1 1-603919 B0SS O-RiNG ....evveeiiiiieiiie e 1
13 | 103-1828 Adapter, Run Te€€.......cccoeeviiiieiiiieenen. 1 1-603992 Flare O-RiNG ......coooviieiiiiiiiiiieeiece e 1
1-603921 B0SS O-RiNG ....ovveiiiiieiiiieeiiee e 1 33 | 1-633167 Pulley, Idler W/Bushing...........ccccceeennee. 1
14 | 103-1801 Adapter, Straight..........ccccovvieeiiiieenne. 1 34% | 103-5694 Kit, Idler Arm (103-4595-03)
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeiiiee e 1 W/BEANNGS ...ccovvveeeiiiieiiiiee e 1
15 | 103-1912 Adapter, Straight..........ccccovvieeiiiieenne. 1 35 | 323-9 Screw, HH 3/8-16 X L 3/4.......ccceevvvreannnn 1
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeiiiee e 1 36 | 3256-3 Washer, Flat Std 5/16 ...........ccoccevevinenne 1
16 | 103-1799 EIDOW,90°. ...t 2 37 | 3290-357 Nut, Whizlock 3/8-16..........cccccovrvennennnn 8
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeiiiee e 1 38 | 103-5677 SPACET ...t 1
17 | 321-3 Screw,1/4-20 X 5/8 ....cocvvevvieiiiiiee 2 39 | 32128-33 Nut, Whizlock 1/4-20..........ccccoevivieennnne 2
18 | 1-805004 Lockwasher, 1/4........ccccveeiiieiiiiiiene. 2 40 | 1-633567 Sheave, ENgine .......ccccceviiiiiiiieiiiiens 1
19 | 103-1802 EIBOW, 90°.....coiiiiiieieiee e 2 41 | 103-6906 Belt, Pump Drive........cccceeeviieeinieeenen. 1
1-603921 B0OSS O-RiNG ....ovveiiiiieiiiieeeiiee e 1 42 | 323-8 Screw,3/8-16 X L 1/2....ccovvvviiieieiiiieas 1
20 | 103-7262 Pump, Hydraulic..........ccceeviiiiininiene. 2 43 | 1-800805 Screw,3/8-16 X 3 1/2 Gr8......ccceeevvveennns 1
103-7441 Kit, Input Bearing ..........ccccvvvveeinieeennnnn. 1 44 | 323-7 Screw,3/8-16 X L 1/4....ccovvveiiiiieiiiiees 4
94-6922 Kit, Thrust Bearing ..........cccocuveeviveeennnen. 1 45 | 106-7159 O-TING 1ttt 2
103-7443 Kit, Cylinder BlocK...........ccoovveiiiiniennnn. 1 46 | 13-2840 Key, /4 X LA X1 U4 oo, 1
105-6184 Kit, Overhaul Seal ..........ccccocvvvviceennnn. 1 47 | 302-40 Z2erk,90° 1/4-28.......cccoveiiiiiiiieenee 1
103-2741 Kit, Shock Valve 10A/10L..........ccceeeneee. 1 48 | 103-3504 Bearing, Spherical ...........cccocoveviiiennn. 2
21 | 1-603990 Connector, Straight ...........cccooceeeiiieenns 4 49 | 103-3330 Spring, EXtENSION.......ccoocviiiiiieiiiceee, 1
1-603920 O-RIiNG (SAE #8) ...cocuviieiiiiiiiiiieiieee 1 50 | 321-6 Screw, HH 1/4-20 X L...cooiviiiiiiieiiiieas 2
1-603992 O-Ring (37° Flare #8)........cccoeveeeiciveennns 1 51 | 3256-22 Washer, SAE 14 .......cccccooviiiniiieinene 2
22 | 103-5333 Motor, Wheel Drive ..........ccocveeeiieeennnen. 2 52 | 103-2916 GUArd, TOP «eveeeiiiie e 2
23 | 103-3733 Hose, Upper LH (52) .......coovviiiiiiniennnne. 1 53 | 103-3506 Seal, Single Lip.....ccocooveeiiiieiiieieiiies 2
103-3734 Hose, Upper (60) .......ccccoveerireeeiinieanne. 2 54 | 32120-10 Ring, Retaining .........cccoeveeiiieieiiiee, 2

Exmark black touch up spray paint - gloss black.
+ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
A Use only for operation below 32°F (0°C).

-17-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

60" ONLY

23

25

Torque to
15 ft-bs 28

Install open end
of seal outward

-18-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 109-0736 Decal, Console.........cccceevverivieneeireeneenn 15 | 103-3113 Decal, Lazer Model
2 | 107-2112 Decal, Warning Slope 16 | 1-633313 Decal, Warning .........cccocveeerveeeiinnennnne.
3 | 103-6319 Decal, Check Service...........cccevcuveennnen. 1 17 | 1-633462 Decal, Important ........cccccoevveeeiienennnen.
4 | 1-643222 Decal, Belt Routing 18 | 103-1146 Decal, Ultracut 60..........
5 | 103-5368 Decal, Deck Height 19 | 103-5881 Decal, Rotating Devices
6 | 1-643339 Decal, Pump Belt Rtg..........ccccevvvveennnen. 1 20 | 103-9256 Decal, Console TOP ......ccvvevrveeeiieiennnn. 1
7 | 103-3270 Decal, 3750 RPM 21 | 1-523552 Decal, Hyd Tank/Hot Surface .1
8 | 103-1145 Decal, Ultracut 52 22 | 107-2102 Decal, Rops Folding.............ccceevuviennen. 1
9 | 1-513742 Decal, NO Step......cccveivirieiiiieciiiieee 2 23 | 1-633922 Decal, Anti-Scalp .......coovveeiiieieiiiienen. 1
10 | 1-303508 Decal, Discharge Warning sl 24 | 103-2882 Decal, Exmark Logo... R §
11 | 1-513748 Decal, Guard..........cccceevvreeniieeiiieeese. 1 25 | 1-403005 Decal, Danger.........ccccoevveernieeeiieieeee. 2
12 | 98-5954 Decal, Missing COVer ...........ccccovuveennnen. 2 26 | 103-3999 Decal, Exmark Logo (Console) .............. 1
13 | 103-7491 Decal, Bolt Torque ... .k 103-5472 Decal Kit
14 | 109-0737 Decal, Console.........cccceevverveeneennienennn 1
-19-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

RELEASE

i

OFF
) on

ame

IGNITION

A WARNING
A WARNING

To avoid serious injury or death:
+ Read and understand the operator's manual before using this machine
+ Do NOT operate unless Irained fo safely use this machine.
+ Do NOT operate under the influence of alcoho or drugs.
+ Do NOT operate without shields, guards, and safely devices
in place and working
« Check the function of the operator presence controls (OPC) safety
system daily. Do NOT defea the OPC system.
+ Stop the engine and remove key before adjusting, servicing,
or cleaning machine and atachments.
* Hearing protection is recommended.

Operating on wet grass or steep slopes can cause sliding
and loss of control.
Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
To avoid loss of control and possibility of rollover:

‘Do NOT operate near drop-offs or near water.

Do NOT operate on slopes greater than 15°,

‘Reduce speed and use extreme caution on slopes.
Avoid sudden tums or rapid speed changes.

There is no roll over protection when the roll bar is down.

Always keep roll bar in the raised and locked position

and use seat belt

Read and follow rollover protection instructions and warning.

IMPORTANT: Before starting
engine, clean grass from pump
drive bell compariment. Check
more often in dry conditions.

K=

1033896

6

PUMP BELT ROUTING

CHECK/SERVICE REFERENCE AID
(GREASE LUBE POBTS AT INTERVALS SHOWL
(T) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USEONLY MOBIL 1 15W:50 SYNTHETIC NOTOR OIL)
@ SEEENGINE OPERATOR'S MANUAL FOR SERVICNG ENGRE.
[S] CHECK TIE PRESSUREIN PHEUIATIC TIRES -

BELT ROUTING

3750 £ 50 (no load)

10
( & WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

)

ANGE
To avoid th
‘0 avoid serious injury or dea = }f:

* Avoid blades unless engine and blades are stopped. U5

13
AN

N\
[ACAUTION

A DANGER

'COVER IS MISSING, DO NOT OPERATE %5
[THIS UNIT WHEN COVER IS NOT IN PLA

Torque Blade Bolts to
55-60 ft-Ibs (75-81 N-m) A WARNING
ALSRE To avoid serious injury or death:
+ Pick up objects thatcould be hrown b the blades;
« Do NOT mow when peaple and pefs are In the area. .
« Do NOT cany passengers.
* Look behind and to the side before changing directions.
* Before leaving operator's position:
-Disengage PTO.
-Move drive levers out to neutral lock position.
-Engage park brake.
-Stop engine.

3

[

103-3997

15

16

| & WARNING |

DISENGAGE BLADE CLUTCH, SHUT OFF ENGINE
AND REMOVE KEY BEFORE MAKING ADJUSTMENTS,
tanon

IMPORTANT:
BEFORE STARTING ENGINE,
CLEAN GRASS FROM PUMP
DRIVE BELT COMPARTMENT.
CHECK MORE OFTEN IN DRY|
CONDITIONS.

SERVICING OR CLEANING DECK.

19

™ a N
OGO Uz Oy
| PTG MECHANACAL pEviCES s/ 20 oL
72| CAN CAUSE SERIOUS INJURY! S L
QS FLTOTPOFENTLE TO AVODINJURY
+ DO NOT operate wthout guards in place . OR DEATH FROM
(@A !
s ) CONTROL

Battery contains sulfuric acid. Avoid contact and always shield eyes,

A WARNING
face, kin and dlothing rom bltery. Cigaretes, lamos or spaks could

cause battery to explode. Do not charge or use booster cables or adjust post
connections without proper training. In even et flush with water
tely. Keep out of reach of childre

ANTI-SCALP ROLLER

ADJUSTMENT
FOR NORMAL OPERATING CONDITIONS, PLACE
ROLLERS IN POSITIONS SHOWN FOR 3/4' (19 mm)
GROUND CLEARANGE.

i cwrmGHEGHT

! INGHES(mm)

i 2061

| 25(64)

i 30(76)
35(90)

FOR MAXIMUM FLOTATION, ROLLERS MAY BE
[POSITIONED LOV/ER, BUT MUST MAINTAIN AMINIVUM
[OF 14" (54 mm) GROUND CLEARANGE.NEVER POSITION|
[HE ROLLERS TOSLPPORT THEMOWER DECK. |
smr

103-0256

RIVE WHEEL RELEASE

One turn counterclociwise to release
Do not overdighten

KEEP HANDS and FEET AWAY

-20-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER ELECTRICAL GROUP
2

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 107-9277-03 Hold Down, Battery ...........cccoveeeeeennnnnns 1 19 | 1-633111 Switch, Brake N.O./N.C. ........................ 1
2 3296-29 Nut, 5/16-18 NylOC ........ocevveeiiiiiiiiieene 1 20 | 1-513051 Switch, Drive Lever N.O......................... 2
3 | 1-543792 Wingnut, NYIOC......cccoeeiiiiiiiiiiecce, 2 21 | 1-303287 Plastic Tie (Small).......cccoeeriieiiiiiennn. 5
4 | 1-633307 Cable, Battery (-) 40"... 1 22 | 103-5218 Module, Seat Delay ...........ccceevvveennen. 1
5 | 1-543391 Insulator, Battery........c.ccceeviveeinieeennnnn. 1 23 | 103-0206 Switch, Ignition W/ Keys .........ccccoeeeeene 1
6 | 1-800282 Screw, 5/16-18 X 7 ...eveevieeeiiiiieiiieeeee 1 24 | 1-513374 Meter, Engine HOUTS ...........ccoeeviviennen. 1
7 | 3256-2 Washer, 1/4 Flat....... 25 | 103-5221 Switch, PTO................

8 | 3217-6 Nut, Hex 5/16-18 26 | 1-633396 Clip, Loom .69
9 | 1-523415 Spring, Seat SWitCh...........ccocieeiiiiens 1 27A | 109-0480 Harness, Wiring ........cccocceeviieeeiienennnne. 1
10 | 1-522424-03 WIdmt, Spring Mount.............cceeevinneennnns 1 28 | 1-303335 Plastic Tie (Large)......cccccveeerveeerineennnnn. 3
11 | 3214 Screw, 1/4-20 X 3/4 ....ooovveiiiiiiiiiieee 5 29 | 1-523281 Cable, Battery (+) 30" .....cceevvieeeiiiiiennns 1
12 | 32128-33 Nut, 1/4-20 WhizlocK...........coceeviiniennnnn. 6 30 | 1-543393 Insulator, Solenoid (+).........cccceevveeennnen. 1
13 | 103-2106 Key, Exmark LOgo........cceeeriuveriiinienine. 1 31 | 1-633651 Bolt, Battery Hold Down.............c..cc....... 2
1-603511 Key, Ignition .........cccoceniiiiniee e, 1 32 | 103-5652 Asm, Seat Switch Actuator..................... 1
14 | 1-513152 Switch, Seat N.C.......oooviiiiiiiiiiiiiiieen. 1 33 | 3296-2 Nut, #10-24 Hex NyloC...........cccuvveeeeennne 4
15 | 1-513180 Actuator, Seat Switch............................ 1 34 | 1-643275 Relay, 12V ... 2
16 | 3290-500 Screw, #10-24 X 5/8 .........vvvvvvvereririrennnnns 12 35 | 103-0498 Nut, [gnition .........oeeiiiieeee 1
17 | 1-633181 Plate, Tapped........ccoouviieeeeiiiiiiieeeeeee 4 36 | 321-2 Screw, 1/4-20 X 1/2........cccoeeeiiiiiiiii, 1
18 | 1-816001 Fuse-20 AMP .oooviviiiiiiiiiiiiiieieeeeeeeceeeeeeee 2 37 | 3256-22 Washer, 1/4 SAE ......ccccceeiiiiieieieeeies 1

A Use dielectric grease on all wiring harness connectors.
-21-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER ELECTRICAL DIAGRAM

d0LJ3NNDD
INIENT

0IONTTOS
d3LavLS

dWv 0¢
ENJE|

dWv OC
ENJE|

(039vIN3
Dived HLIA N3dD

039vIN3
e HLIN 03800

NOILISOd X307 WALNIN NI

S3N3T T0AINDD HLIN 038010 3V
SFHILINS TCAINDD NOTLOW HLo8

-22-

OEN e
TN
ENVALE] 0 INDD T0dINDD
& ﬁmﬁw NOLLOW H1  NDILON MY
951
i ON3 I WOoH QINITA SOL2INNDD
R m g R 2 N
Rrllze R e =R g 8g SRRESS R = =g
EESTT T T T BEZZS Eddgtl B E El=
= A T S+I+8 131S €
T ik A+ X| ¥+I+8 N
[ 4390 0L N0 - 11D HOLIAS
YIVIB/NIA 0L 3NV - NI HILINS INON 20
WIAYW LINJHID NOILISOd
3dIYLS AV NId
B - i
TT0TA X TUNTWRL
%u
JLTHA JET. A TIYNIWS3L
I >0 a0 EIETEIRGIRN
El=L= 0ld
_H%Z<MD ¥ WNIWSAL /
Ol 3471 X0V T/30NR0 D iy
© ey — JNva0 8 TYNIWEL /
JINvD i}
0 LN S YNIWSEL
| I8 0 | droH
@Wam L—30nvad T WNIWdAL
s ﬁmﬂzé
el HILIAS Old ‘INIONI ‘¥3L3W anoH A TONIREL
13T
Nl HILIAS 1711 “AYT30 1935 X TNTHSEL
13— Wi 0 HILIAS
I NDILINIT A3 LIS S WNIKEL
T34
o HILIAS Old “INIONI ‘43130 onOH T TUNIWAL
- A¥3L1YE 8 TNIWL
J0LYTM93 J9YLI0N ¥ ONINAL
ﬁ SNOT1JANNOD IYNINSAL
1 7 ] - =
Z 5 5 & = 2 S EEE ZZ w HOLINS NUILINYI
i 30010 300N
4 AVT0 LV3S
]
@ (0Ld) HILINS LNANT 300N T0INOD 3N00W
N nInm ILEN A0 LV3S INAECRAEN
JId103

1v3S NI ailve3dd

HLIM 035070 ST HILIAS

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER LOGIC SCHEMATIC

INAE!
e

N3 0
N 0

v1e
v1e

dIdLS ILTHWNG3ED 0
JLIHM

v1e

v1e

AV13d
1av1S

(HVON3 F3vem
HLIN NAOHS

Pivad

Lo

N33 40

—

N33 40

JdIdLS ILTHWNG3ED 0
IdIdLS ¥18/3Nva0

h0T13A

L

e ‘1

3dI41S Xv8/MNId

(10 S3TONYH)D

NOILISOd X001
TYAINN NI 3030
TO4INDD HLIA NNOHS

0dINDD
NOTLOW HT

N33 X0
[LE=l-AN

0dINDD
NOTLOW HY

N33 1

e ‘1

— W

A

—‘ A3
JdIHLS NVB/NId

7| 30

[omy370s B N0 0
FIEEE Eyi)
T 398 U
3dN1SS3d 110 I8 0

0IONT S JdIdLS A0¥78/39NvdD
LIS -

Al 4
3574 0
N 02 03
3514 1

datr 0c 137014

JEl:E)

e

jm/z

B s e

v

v

EallG1]

VL

e
paia]

i

ONMO&9

NOTEA

v

v

125
131IA

v
A9

(0Ld)
HILMD
JId13

VL

]

A

INEN
1¥3S NI

1Y 3d0 HLIA NAOHS

HOLINS

g ‘1N
e N

NADSB
A
ova

VL
VL

—t

31000
AVHD LV3S

(03133NNOD LON)
INISSOED SIAIM 7

(03133NNO3 S3dIN ﬁ

HILINS
0ld

(NI HILIKS ) 039¥ON3ST0
(Ld HLIN NADHS

440

o | A

ol|X

oS HILMS
°| 1 NOILINIT
ol

A TINIREL

S+1+8 Lavis e || F o
A+ X | Vileg NTY 2 § TiNIHg3L
INON 401
AN, LI NOTLISOd

-23-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-24-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

-25-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

-26-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 109-0150 Rev. A
INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER
STANDON

Check us out on the Web:
www.exmark.com

FAX (402) 223-5489

WWW.mymowerparts.com



